
Carbon Dioxide and Methane Emissions from Different
Wastewater Treatment Scenarios
MOUMOUNI Diafarou Ali

MSc Thesis (MWI/SE 2009/39)

September 2009

UNESCO-IHE
INSTITUTE FOR WATER EDUCATION



The findings, interpretations and conclusions expressed in this study do neither necessarily

reflect the views of the UNESCO-IHE Institute for Water Education, nor of the individual

members of the MSc committee, nor of their respective employers.



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

i

Carbon Dioxide and Methane Emissions from Different

Wastewater Treatment Scenarios

Master of Science Thesis

 by

M. Diafarou Ali

Supervisor

Prof. Damir Brdjanovic
[...]
errors. These devices use special equipment to trap gas samples that are subsequently analyzed by gas

chromatography to determine gas concentrations.

¨ Dynamic Chamber Techniques

This device is used to determine the emission rates of the test compound, which is a function of the

increase in mass of the sample over time.  A pump is used to inject dry clean “sweep” air into a chamber

at  a  fixed  rate.   The  volumetric  flow  rate  of  the  sweep  air  through  the  chamber  is  recorded  and  the

concentration of the specimen of interest is determined at the chamber outlet.  This device is used to

quantify a wide range of different gas fluxes including CH4, CO2,  N2O  and  H2S  in  addition  to  NH3

volatilization.  One of the advantages of this device is its use in situ to analysis directly collected samples.

Nevertheless, the major drawback of this device is incorrect measurements due to pressure surplus (or

deficit) and inadequate flow rates (Van der Steen et al., 2004).

¨ Static Chamber Techniques

This device is also used to determine emission rates from wastewater treatment. The static chamber is a

rectangular prism opened at the lower end. Walls of the chamber are covered with a Mylar sheeting to

avoid any warming effect inside the chamber. A buoyancy collar is fitted around the chamber to ensure

an  air  headspace  of  35  L  above  the  wastewater  surface.  The  lower  end  of  the  chamber  is  immersed

about 25 cm below the surface and acts as a skirt to reduce the perturbation of the air/water interface

(Soumis et al., 2004).



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

43

 The static method uses a chamber on a fixed base at a point in the wastewater treatment system.  This

method appears to be the simplest setup in use, because there is neither sweep gas to deal with nor any

valves to control flow rate.  Nevertheless, to achieve steady state conditions a longer sampling period is

required because, the air inside the chamber is not circulating.  Static chambers have been widely used

in GHG measurements from wastewater in ponds (Stadmark and Leonardson, 2007) and in constructed

wetlands (L. Rousseau et al., 2004). However, according to Duchemin et al. (1999), some adjustment may

be  done  on  the  regular  static  chamber  to  adapt  it  to  a  free  floating  static  chamber  with  the  added

advantage of avoiding sampling artifacts due to long hours of sampling at a single location and

disturbance of sediment surface.

¨ Eddy Covariance Technique

The Eddy Covariance Technique ascertains the exchange rate of CO2 across the interface between the

atmosphere and a plant canopy by measuring the covariance between fluctuations in vertical wind

velocity and C02 mixing ratio (Yuesi and Yinghong, 2003). The method was employed to study C02

exchange of agricultural crops under ideal conditions during short field campaigns (Castellví et al., 2008).

The atmosphere contains turbulent motions of upward and downward moving air that transport trace

gases such as C02. The Eddy Covariance Technique samples these turbulent motions to determine the

net difference of material moving across the canopy-atmosphere interface (Myklebust et al., 2008). Like

Static and Dynamic Chamber Techniques, the Eddy Covariance Method also has limitations. This method

is most applicable: over flat terrain, when the environmental conditions are steady; and when the

underlying vegetation extends upwind for an extended distance. Violation of these assumptions can

cause systematic errors in the results.

¨ Gas Chromatography

Gas chromatography is the main analytical method for measurement of GHG concentrations.  The flame

ion  detector  can  be  employed  for  CH4 chromatography  (Picek  et  al.,  2007),  while  electron  capture

detector chromatography is used for N2O.  Thermal capturing detector (TCD) can be used to quantify CH4

and CO2 concentrations.



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

44

2.7.2. IPCC Guidelines 2006

The 2006 IPCC guidelines for estimating GHGs are based on linear equations relating sanitation activities,

emission factors and biochemical processes for organic matter decomposition in wastewater, sludge

treatment and agricultural application. An emission factor is defined as the average emission value or

quantity of a specific pollutant emitted to the atmosphere from a given source, relative to the intensity

of a specific activity associated with the emission of that pollutant.  These factors are usually expressed

as the weight of pollutant divided by a unit weight, volume, distance, or duration of the activity emitting

the pollutant. Such factors facilitate estimation of emissions from various sources of air pollution.

Emissions from wastewater treatment are a function of the amount of organic waste present and an

emission factor characterizes the extent to which this waste generates GHGs. Therefore, a simplified

general algorithm for estimating GHG is as shown below.

Gas emission (kg/ yr) = AD*Fr*DP*EF*CONVF

Where: AD: Activity data (Population served by the system, Volume of water and wastewater treated,

Organic loading (COD, NH3), Nitrogen content etc.)

Fr: The fraction of treated wastewater in the treatment plants (anaerobic or aerobic processes).

DP: Design parameters (treatment efficiencies).

EF: Specific emission factor of each gas (CH4, CO2, N2O ...)

CONVF: Conversion factor to standardize the calculation units for the GHG emissions (Préndez

and Lara-González, 2008).

According to the IPCC (2006) guidelines for methane emitted during wastewater treatment, its emission

factor is defined by a function of the maximum potential amount of CH4 emitted from a given quantity of

organics  expressed  in  BOD  or  COD.   In  the  same  way,  the  emission  factor  for  N2O is expressed as a

function  of  the  ratio  of  kilogram  of  N2O  per  kilogram  of  N.   However,  in  the  case  of  emissions  from

centralised wastewater treatment facility that involves nitrification and denitrification steps, the

emission factor for N2O is expressed as grams of N2O per capita per year.

Though emission factors are generally derived from measurements on a number of sources presumed to

be representative of a particular source sector, El-Fadel and Massoud (2002) stressed that there are

many uncertainties related to insufficient data about many other factors, including nutrient limitations,



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

45

extent of decomposition, biological inhibition, physico-chemical interactions and requirements for

bacterial synthesis.  In addition, emission factors are applied independently of the type of wastewater

treatment and seasonal variations and their impact on wastewater treatment.

2.7.3. Mass Balance

The general concept of the law of conservation of mass takes into account inputs, outputs and

transformations of matter based on the application of mass balance.  It describes the accumulation of

mass in the system as a function of the mass input into the system, mass output from the system and

mass transformation in the system as shown in the equation below.

Accumulation = Input – Output + Transformation

Mass balance is also used to estimate GHGs from wastewater treatment within an appropriate system

boundary. For instance, each unit operation of the treatment plant can be considered as a system

boundary and a mass balance on COD can be analyzed. The mass balance applications make use of both

theoretical (stoichiometric) and experimental (in situ measurements) data combined to create

representative equations of a system (Ekama, 2008). Though mass balance is a flexible, fairly accurate

and reliable methodology in estimating GHGs (Cakir and Strenstrom, 2005), the major limitation is the

inadequate boundary definition, use of non-representative stoichiometric coefficients and the fact that

data collection problems which may all lead to some inaccuracy in the estimation of GHG emissions.

2.8. Description of the Investigate Scenarios

The four systems that were investigated are depicted below.

2.8.1. Harnaschpolder

The wastewater treatment plant (WWTP) at Harnaschpolder, located in Midden-Delfland, bordering

Rijswijk and Delft, was inaugurated in March 2007. The Harnaschpolder WWTP is one of the largest

installations  in  Europe,  with  a  maximum  treatment  capacity  of  35800m3/h  or  the  equivalent  of  1.3

million persons. This flow consists of 75-80% of the effluent from The Hague and the surrounding area

(Helga, 2008). The complete view of the treatment facilities is presented on figure 2.17 and the process

flow diagram on figure 2.18.



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

46

Figure 2.17 Aerial view of Harnaschpolder wastewater treatment plant (Tekalgne, 2009)

Figure 2.18: Process diagram of Harnaschpolder wastewater treatment plant (Tekalgne, 2009)



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

47

¨ Description of the Process Units

Route of the Waterline

¨ Preliminary treatment

The inlet works consist of seven screens (to remove the coarse materials), septic tank and wastewater

pumping station.

¨ Primary settling tank

Due to the flow rate of 75-80% of the Midden-Delfland wastewater on Harnaschpolder WWTP four

primary settlers are used; without adding chemicals; to remove the main part of the pollution that can

be settled out.

¨ Aeration tank

This unit consists of eight biological tanks, where COD, nitrogen and phosphorus removal take place. In

the process of these conversions, some GHGs are emitted (CO2 and N2O).

¨ Secondary settling tank

Sixteen final clarifiers are used in Harnaschpolder WWTP to remove the materials that can be settled out.

Route of the Sludge

¨ Primary sludge degritting and thickening

The primary sludge is pumped in four hydrocyclones (reactors) for degritting; then it flows by gravity in

two gravity thickeners, where it is kept for five days to allow for the hydrolysis of the sludge.

¨ Excess biological sludge thickening

The excess biological sludge from the final clarifiers is thickened by centrifugation. Some polymers are

added at the inlet of the three centrifuges to flocculate the excess biological sludge in order to improve

the thickening effect.

¨ Mixed sludge anaerobic digestion

The thickened primary sludge and the thickened excess biological sludge are mixed and pumped to two

digesters to be digested. In this unit, biogas (35% of CO2 and 65% of CH4) is produced and then used for

to generate energy and heat. This biogas composition is same as the one found in literature (Metcalf and

Eddy, 2003).

¨ Sludge storage and dewatering

The digested sludge is dewatered and stored before transporting it to an incinerator plant, located a few

kilometres away from the treatment plant.



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

48

2.8.2. Sneek

In Sneek, during 2005, 32 houses were built including vacuum toilets and separate collection of black and

greywater. The blackwater sewer is connected to the first Decentralized Sanitation and Reuse (DeSaR)

pilot plant in Netherlands. The greywater is still transported within the large sewer networks and treated

at the conventional wastewater treatment plant of Sneek.

The experience gained from this pilot plant was used for the design of a conceptual decentralized

treatment system for 250 houses (the equivalent of 575 persons), which is the focus of our study. In this

system, greywater and blackwater are collected and treated separately (Figure 2.18).

¨ Concentrated Blackwater

Blackwater (collected in vacuum toilets) is obtained from the 250 houses, with ground kitchen waste.

Approximately 3.9 m3 of concentrated blackwater are produced per day. The vacuum toilets of all of the

250 houses will be connected to one vacuum station, where the concentrated blackwater is pumped in

batch mode into a storage tank. From the storage tank, the concentrated blackwater is to be pumped to

an anaerobic bioreactor of UASB septic tank, where biogas is produced and subsequently converted to

heat and electricity.

The effluent from the UASB septic tank undergoes further treatment, where the Anaerobic Ammonium

Oxidation System (“Anammox”) is applied. This process is an efficient biological alternative to

conventional nitrogen removal from wastewaters. Under anaerobic conditions, ammonium is oxidized to

nitrogen gas with nitrite as the electron acceptor. Carbon dioxide is only used for growth of the

Anammox microorganisms. In comparison to traditional nitrification–denitrification process, this

autotrophic process consumes less energy, therefore, a lower CO2 emission (Molinuevo et al., 2009).

From  the  Anammox  reactor,  the  effluent  is  further  treated  in  a  struvite  reactor,  in  order  to  remove

remaining COD, nitrogen and phosphate. The struvite reactor consists of two tanks for mixing additives

and  settling  of  the  formed  struvite  crystals  respectively.  Then  the  effluent  from  the  Struvite  settler  is

pumped to the greywater system.



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

49

Figure 2.19: Conceptual process flow diagram of Sneek (Meulman et al., 2005)

¨ Greywater Treatment Line at Sneek
Approximately 51.8 m3 per day is collected using a conventional sewer system and stored in a buffer

tank. From this storage, the greywater is pumped to an A-B process where the suspended solids are

trapped and settled. The sludge produced from this process is pumped back to the UASB septic tank for

further treatment.

2.8.3.  EIER-Ouaga

The third system considered for this study is a series of three wastewater stabilization ponds. These

ponds are treating the wastewater of the International Institute for water and Environmental

Engineering (EIER). This treatment plant is located in Ouagadougou the capital city of Burkina Faso which

is a semi-arid tropical zone with an average temperature of 30˚ c. The waste stabilisation pond, which

was built in 1989 and rehabilitated in 2004, has a treatment capacity of 55m3/day (varies from 25 to 55

m3/d) or 220 person equivalent.

The improvement of the pilot scale treatment plant in 2004 comprised new treatment options in the



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

50

system. The system is composed of five branches (Figure 2.18), but only the line including anaerobic

pond (BA), facultative pond (BF1), and maturation pond (BM1) is operational. The characteristics of the

ponds are depicted in the table 2.7 below.

Although there is a provision for sludge drying, the anaerobic pond has not been desludged in the last

years. The effluent water from the maturation pond is used to irrigate the green spaces and the

agronomic experimental field of the institute.

Figure 2. 20: Schematic view the waste stabilization of EIER-Ouaga (Maiga et al., 2006)

Table 2.7: Characteristics of Wastewater Stabilization Ponds (Maiga et al., 2006)

Pond Depth (m) Area (m2) Volume (m3) Hydraulic retention time (days)
Anaerobic 2.6 69.7 181.2 3
Facultative 1.4 415.3 581.4 9.5
Maturation 0.9 336.9 303.2 5.5



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

51

2.8.4. Siddhipur

Siddhipur is a farming village located about 10 km south east of the capital city of Kathmandu. Currently

there are 100, family-owned Urine-Diverting Dry Toilets, i.e. toilets which collect urine and faeces

separately, and in the absence of water (Gantenbein and Khadka, 2009). Siddhipur has a strong Water

Supply and Sanitation User Committee (WSSUC) that is already active in the operation and management

of the water supply, sanitation and solid waste programs of the community. By working co-operatively
[...]
visits, and informal interviews conducted with senior officials in two cases. The remaining was done
via internet.

¨ Secondary data (conversion factors) was collected through intensive literature reviews of past
studies, reports, publications, and relevant documents from internet.

3.1.  Methods for Estimating Carbon Dioxide and Methane

To estimate the amount of CO2 and CH4 emitted from the four systems, two methods have been used,
namely: COD mass balance, and IPCC guidelines 2006.

3.1.1. COD Mass Balance

The  organic  material  (COD)  present  in  the  raw  wastewater,  after  having  been  exposed  to  biological
treatment, will have one of the following four forms:
(1) sludge COD,
(2) methane COD,
(3) mineralized COD, and
(4) effluent COD.
If a constant flow and load is applied and organic matter does not accumulate in the treatment system
(steady state conditions), the daily mass of influent COD is equal to the sum of the daily mass COD
leaving the system as methane in excess sludge produced, in the effluent, and the daily amount of COD
oxidized.

MCODin = MCODeff + MCODs + MCODd + MCODo                     (equation 3.1)
Where: MCODin = daily mass of influent COD

MCODeff = daily mass of effluent COD
MCODs = daily mass of COD in the discharged sludge

               MCODd = daily mass of digested COD
               MCODo = daily mass of oxidized COD

Equation 3.1 was applied on each process unit (from the dominant sources) within the set boundary
conditions of the considered treatment system.

3.1.2. IPCC 2006 Guidelines for Estimating GHGs

The 2006 IPCC guidelines for estimating GHGs are based on linear equations relating sanitation activities,



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

55

emission factors and biochemical process for organic matter decomposition in wastewater, sludge

treatment and agricultural application.

In this research, IPCC 2006 guidelines were used in the estimation of GHGs, in situations where required

data were not available.  The emission factors are usually expressed as the weight of pollutant divided by

a unit weight, volume, distance, or duration of the activity emitting the pollutant. Such factors facilitate

estimation of emissions from various sources of air pollution.  Emissions from wastewater treatment are

a function of the amount of organic waste present and an emission factor characterizes the extent to

which this waste generates GHGs. Therefore, a simplified general algorithm for estimating GHG is as

shown below.

Gas emission (kg/ yr) = AD*Fr*DP*EF*CONVF           (Equation 3.2)

Where: AD: Activity data (Population served by the system, Volume of water and wastewater treated,

Organic loading (COD, NH3), Nitrogen content etc.)

Fr: The fraction of treated wastewater in the treatment plants (anaerobic or aerobic processes).

DP: Design parameters (treatment efficiencies).

EF: Specific emission factor of each gas (CH4, CO2, N2O ...) see Annex 7.4 for MCF

CONVF: Conversion factor to standardize the calculation units for the GHG emissions (Préndez

and Lara-González, 2008).

3.2. Method for Estimating Energy Used

Energy surveys can vary in complexity, but for the purpose of this study a desktop energy survey level

was used. A desktop survey involves an analysis of billing data to understand the current electricity use

(kWh) and their peak demand (kW).

In addition to the desktop survey of wastewater treatment plant, below are some general areas that

were considered in the assessment of the energy used at the treatment facility:

¨ Pumping–General;

¨ Aeration ( compressors used);

¨ Sludge handling and disposal (centrifugal thickeners, energy required to heat up the digesters...);

¨ Lift stations;

¨ Lighting.



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

56

For estimating the power required to drive a pump the formulae below is used:

Power
p

r Qhg ***
=N  (Watt) (Equation 3.3)

Where: ρ= density of water kg/m3 which is 1000kg/m3;

             g= acceleration of gravity in Western Europe 9.81m2/s;

             h= manometric head in meters water column;

             Q= discharge in m3/s

efficiency of the pump = ח

             N = the required power to drive the pump in Watt

3.3   Materials

The materials below are the main elements used for this study:

¨ Excel 2003 software was used as the database administrator and for the computation and estimation

of the different GHGs of the four systems considered;

¨ Different reports and papers from the wastewater treatment plants;

¨ Internet;

¨ Library;

¨ Conversion factors,

Carbon conversion factors are used to calculate the amount of CO2 emissions resulting from burning fuel

for electricity, heating or transport. To calculate the emissions caused by a certain activity, just multiply

the amount of it (in the units shown) by the appropriate conversion factor (Table 3.1). These factors all

provide emissions in units of kg CO2equiv (carbon dioxide equivalent, used to take into account GHGs

other than CO2).

In  order  to  compare  the  results  with  the  cases  where  the  wastewater  is  discharged  directly  to  the

immediate environment without treatment an assumption is made that the total COD is completely

converted to CO2 as shown in the equation below.

22 COOCOD ®+



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

57

Table 3.1: Conversion Factors

Parameters Typical Source

Energy used

Drinking water treatment and

distribution

0.47kWh/m3 (KWR and STOWA, 2008)

Wastewater treatment 26.6kWh/cap.yr (KWR and STOWA, 2008)

0.7737 kg CO2/1000kW (IPCC, 1996)Fossil electricity

0.59 kg C02 / kWh (KWR and STOWA, 2008)

1000 kW for 10.5 ton

CO2/day

(Henze et al., 2008)Natural gas

56.8 kg C02 / C02 GJ = 1.8 kg /

m3

(KWR and STOWA, 2008)

Coal driven power plant 1000 kW for 21 ton CO2/day (Henze et al., 2008)

Global Warming Potential (GWP)

CO2 1 (IPCC, 1996)

CH4 21 (IPCC, 1996)

N2O 310 (IPCC, 1996)

COD to CO2 375.1
32
44

= 22 COOC ®+

CH4 to CO2 750.2
16
44

= OHCOOCH 2224 2+®+

Organic Matters

COD to TSS 1.42 kg COD/ kg TSS (Kappeller et al., 1994)

COD to Biogas 1kg COD for 0.35 m3 of

biogas for normal conditions

(10 degree at 1atm)

(Marcos and Carlos Augusto, 2005)

% of CO2 in the biogas formed 35% (Metcalf and Eddy, 2003)

% of CH4 in the biogas formed 65% (Metcalf and Eddy, 2003)



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

58

Figure 3.2: Future bright for greenhouse gas tracking



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

59

4. RESULTS AND DISCUSSIONS

This chapter presents the results from the analysis of the GHG emissions for each of the four systems.

The results were also discussed and compared with other sectors. The details of the methods and

materials used to arrive at the results of the GHG emissions were outlined in the previous chapter.

More information on the calculations can be found in the appendices. Moreover, this chapter

highlights the emissions from the different subsystems of the urban water cycle.

4.1. Results

4.1.1  Harnaschpolder

The Harnaschpolder wastewater treatment plant is the first public-private partnership in the Dutch

water  board  sector.  It  is  one  of  the  largest  installations  in  Europe,  with  a  maximum  treatment

capacity of 35,800m3/h or the equivalent of 1.3 million persons.  Considerable attention is being paid

to sustainability during the design, the construction, the materials used and the operation of this

treatment plant.

As a basis of calculations of the GHG emissions from this wastewater treatment plant, design data of

2004, as well as the yearly average operational data of 2008, were used. Single values are obtained

after carrying out COD mass balance over the specified boundary conditions. Those results are

subjected to variations since the COD load and energy required for daily operations are fluctuating.

4.1.1.1 Overview of Harnaschpolder Wastewater Collection and Transport System

As stated earlier, sanitation in large complex systems is a multi-step process in which wastes are

managed from the point of generation to the point of use or ultimate disposal (Figure 4.1). Therefore,

investigating the environmental performance of such systems requires a great deal of data and time.

Considering the difficulty in covering the entire system, it is subdivided into three subsystems, where

the second is the focus of this study.



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

60

Figure 4.1: Harnaschpolder sanitation system

4.1.1.2 Process Units and Mass Balances

The process flow diagram (Figure 2.18) focuses on the second subsystem that was described in the

previous section. Two major waste treatment streams are analysed (waterline and sludge line). A

COD mass balance is carried out on each process unit and the results are given below.

Route of Waterline

a) Preliminary Treatment

The inlet works consist of seven screens (to remove the coarse materials), sump and wastewater

pumping station. This unit is not considered in the estimation of GHGs because of the negligible

amount produced.

b) Primary Settling Tank

The inlet wastewater entering the treatment site represents 75% of the maximum flow of the Hague

region. For this reason, four primary settlers are used, without adding chemicals, to remove the main

part  of  the pollution that  can be settled out.  This  unit  is  of  less  importance to  us  for  this  research

work since the average retention time is only 2.6 hours and GHG emissions are negligible.

c) Aeration Tank

This unit consists of eight biological tanks, where COD, nitrogen and phosphorus removal take place.

In the process of these conversions, some GHGs are emitted (CO2 and N2O). To estimate the total

amount of CO2 escaping from the system, a mass balance over the eight biological tanks was carried

out with respect to the COD (in, out) and sludge production of the considered system.

It was estimated that 44,776 kg of COD were converted to CO2 per day which is equivalent to 61,567

kg CO2 equivalent per day (Annex 7.3.1 to 7.3.3)

Transport of the wastewater

in a conventional pressurized

sewer

Biological treatment

using activated sludge

system for COD, N and P

removal

System 1

Discharge of the effluent to

North-sea and transport of the

digested sludge to an

incinerator

System 3System 2



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

61

d) Secondary Settling Tanks

Sixteen final clarifiers are used in Harnaschpolder WWTP. GHG emissions are neglected, because any

anaerobic  or  aerobic  process  is  too  short  to  take  place  within  the  short  retention  time  (average

retention time of 8.1 hours in the clarifiers).

Route of the Sludge

e) Primary Sludge Degritting and Thickening

The primary sludge is pumped into four hydrocyclones for degritting; then it flows by gravity in two

gravity thickeners, where it is kept for five days in order to hydrolysis the sludge. Here we can expect

some GHG emissions, due to the long sludge retention time. Nonetheless, this was neglected in this

study, because of the lack of necessary data.

f) Excess Biological Sludge Thickening

The excess biological sludge from the final clarifiers is thickened by centrifugation. Some polymers

are added at the inlet of the three centrifuges to flocculate the excess biological sludge and improve

the thickening effect. GHG emissions are expected to be very low.

g) Mixed Sludge Anaerobic Digestion

The thickened primary sludge and the thickened excess biological sludge are mixed and pumped to

two digesters  to  be digested.  In  this  unit,  biogas  (35% CO2,  65% CH4) is produced. To estimate the

total  amount  of  biogas  produced,  a  mass  balance  over  the  two  digesters  was  carried  out  on  the

incoming and outgoing sludge. Methane emission was computed based on the Intergovernmental

Panel on Climate Change (IPCC) proposed model. It was found that 28,573 kg of COD were converted

to biogas per day, which translates to 10,001 kg of COD to CO2 and 18,573 kg of COD to CH4 per day.

From the digestion processes  in  the two digesters,  13,728 m3 per day of biogas is collected. About

0.2% (26m3/d) is flared, which constitutes the equivalent of 46 kg of CO2 in GHG emissions per day.

The  remaining  part  of  the  biogas,  13,606  m3/d, is converted to energy in the Combined Heat and

Power  (CHP)  Plant.  This  conversion  is  equivalent  to  34,555  Kwh/d  and  constitutes  43.5%  of  the

energy required for the treatment plant (Annex 7.3.1 to 7.3.3).

h) Sludge Storage and Dewatering

For a short sludge retention time, the emission of GHGs is very low and, therefore, neglected in this

study.

4.1.1.3 GHG Emission from Biological Processes

In this study, GHG emissions for the Harnaschpolder WWTP due to the biological processes were



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

62

estimated considering the aeration tanks and the digesters, using the design data. The methane

recovered from these processes is converted to energy which is deducted from the estimated total

energy required. The results show emissions of about 47 g CO2/cap.d or 0.017 t CO2/cap.yr.

4.1.1.4 Estimation of the Indirect GHGs Emissions

Emissions generated in the production of raw materials, chemicals used and the energy used for the

daily operation and maintenance are considered as the indirect emissions.

In this research, the net energy used for the daily operation are used to estimate the GHG emissions.

a) Net Energy Used in the Treatment Process of Harnaschpolder WWTP

Table 4.1 below summarized the energy used and produced from the treatment processes. The

results show that 79,469 KWh/d is required for the operation of the treatment plant, but only 57%

(44,914 KWh/d) is purchased from the national electricity grid (Table 4.12).

Table 4.1: Energy distribution

Consumption by:Parameters Bought

Energy

Production

(from CHP or

fermentation

)

Gas

engine/CHP

Direct Power

(pumps etc.)

Aeration Digester Dewatering Flared

biogas

Others

 Hot

water/steam

(GJ/yr)

0 34,714 0 0 0 33,764 0 0 951

 Biogas (m3/yr) 0 5,010,696 4,966,305 0 0 0 0 9,391 0

 Electricity

(kWh/yr)
16,393,724 12,612,500 378,375 12,300,000 10,637,424 1,000,000 976,450 0 3,713,975

 Natural gas

(m3/yr)
24,714 0 0 0 0 0 0 0 24,714

Total energy

consumed

KWh/d

79,469

Net energy

KWh/d
44,914



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios

63

b) Emissions from the Net Energy Used

The net energy used is the energy bought from the electricity grid, after deducting the produced

energy from the total energy required (Table 4.2).

The emissions due to the net energy and the natural gas used were estimated to be 26,621 kg CO2

per day.

Table 4.2 Emission due to net energy and natural gas

Parameters

Equivalent

kg CO2/d

Total

g CO2/cap.d

Source of energy

Energy purchase KWh/d 44,914 26,499 20.4 Grid electricity (Table 3.1)

Natural gas purchase m3/d 68 122 0.09 Natural Gas (Table 3.1)

Total 26,621 21.3

4.1.1.5 Overall GHG Emission of Harnaschpolder WWTP

In this study, the overall GHG emissions for the Harnaschpolder WWTP were estimated considering

the direct and indirect (biological processes and energy consumption respectively) emissions of the

domestic wastewater treatment; using the design data.

The results show emissions of about 68 g CO2/cap.d or 0.025 t CO2/cap.yr. If the treatment were not

done (discharge of untreated wastewater) the emission would have been 153 g CO2/cap.d, 46%

greater than the actual emission. A summary of the overall emissions from this treatment plant is

given below (Table 4.3).



Carbon Dioxide and Methane Emissions from Different Wastewater Treatment Scenarios